Montagehandielding FIAT Typegoedkeuringsnr. Max.toegestaan voertuiggewicht Max.massaa.h.w. Max. verticalelast Dwaarde
Fittinginstruction Cinquecento (500) Priungsnr. Zul. Ktz.-Gesamigewicht Max. Anhéingetast Max. Stiitziast DWert
Anbauanweisung Approval number Max. permissible weight towing vehicle Max. trailer weight Max. noseweight Dvalue Nulo les
Descriptiondemontage 1992 - Numéro d'homologation Poids max. autorisé du véhicute Poids tractable maxi charge verticale maxi valeurdeD
Instrucciones demontaje Homologacién detipon? Peso méximo admisible del vehiculo Peso posterior de masaméximo Carga vertical maxima ValorD F E | DK
Montagevejiedning Nr.typegodkendelse Hojsttilladte koretojsvagt Maksimal pAhsengsvaegt Maksimal lodretiast D-veerdi

TYPE: 018782 4*94/20*0833*00 1400 kg 800 kg 28 kg 4,99 kN (c) BOSAL 22-08-1997

Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken.

Die maximale Anhéngelast ihres Fahrzeuges kénnen Sie im Fahrzeugschein oderim
Benutzerhandbuch nachlesen.

For the max. trailer weight of your car please refer to the owner's manual or your car homologation
documents.

Pour connaitre le poids maxi remorquable pour votre voiture consulter la notice d'utilisation de votre
voiture ou la carte grise.

Consulte a su distribuldor sobre el peso méaximo que puede remolcar su vehiculo.

Deres forhandier vil kunne oplyse Dem om den hajst tilladte vaegt efter Deres kareta;j.

Meegeleverde onderdelen
Mitgelieferte Befestigungsteile
Provided parts

Materiel de fixation joint
Piezasincluidas
Medisigende komponenter

) <
e, 57
2x M10x30 - 3x M10x30
2x  MI16x40 ;
6x  M8x30

RN 2x Mi16
._ 5x M10

6x M8

@ 2x M10

M16xL0

| €> 5 M10
i 2x  M16 g8x M8

2x M8




018782 MONTAGEHANDLEIDING

1.

2.

o oA

2200 N

12.

Meegeleverdeonderdelen enbevestigingsmaterialen vande trekhaak verwijderen. Eventueel
aanwezige kitter plaatse van de bevestigingspunten verwijderen.

Verwijder de bumper en de bumpersteunen (deze vervalien).

Verwijder de vloermat en hetreservewiel uitde kofferruimte.

Monteer de dwarsbalk bij de gaten “A” (bumpersteun gaten) met bouten M8x 30, carrosserieringen en
veemingen.

Monteer de kogelstang bij de gaten “B” metbouten M10x30, sluitringen, veerringen en moeren.
Boor de gaten “C" door de kofferbodem op ¢ 11 mm.

Legde montagestrippen “1"in de kofferruimte bij de gaten “B” en monteer slotbouten M10x30,
veerringenen moeren.

Monteer bijde gaten "D bouten M8x 30, cammosserieringen, veerringen en moeren.

Monteer de bumper terug. Gebruik bij de gaten “E” de bestaande bouten en moeren.

Hang de uitlaat op aan de vervangende beugel.

. Monteer de kogel op de kopplaatmet bouten M16x40, veerringenen moeren.
. Zetdetrekhaak vast. Hierbij de volgende aanhaalmomenten hanteren:

M8-23Nm

M10-46 Nm

M1G-195Nm

Hetis noodzakelijk om na ca. 1000 km gebruik de boutverbin-dingen na te trekken (volgens gegeven
aanhaalmomenten).

Bosal kan nietaansprakelijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt door
de schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor wie hij
aansprakelijk is (art. 185,1id2N.B.W.).

bhno=a=l

018782 FITTING INSTRUCTIONS

1.

2

w

220NN A

-0

12.

Unpack the towing bracket and check its contents against the parts list. if necessary, remove the underseat
from around the fitting points of the luggage compartment/fframe members.

Remove the bumper and remove the bumper brackets. (These will no longer be used).

Remove the floor carpetand the spare wheel from the luggage compartment.

Mount the crossbar atthe holes “"A” (bumper brackets holes) using the M8x30 bolts, large washers and spring
washers.

Mount the tow ball at the holes “B” using the M10x30 bolts, plain washers, spring washers and nuts.

Drill the holes "C" through the boot floorto @ 11 mm.

Put the brackets “1”in the boot at the holes “B" and mount the carriage bolts M10x30, spring washers and nuts.
Mount the bolts M8x30, large washers, spring washers and nuts at the holes *D".

Remount the bumper. Use at the holes "E” the existing bolts and nuts.

Hangthe exhaustonthereplaced clamp.

. Mount the ball on the head-plate with the M16x40 bolts, spring washers and nuts.
. Secure the towbar using a torque-wrench. Torque the bolts as follows:

M8-23Nm

M10-46 Nm

M16-195 Nm

Aller nbowt 1000 used km, rotighton ho bolls and nuls (as given).

Bosat cannot be held responsible for any defects in the product caused by fault or by any injudiclous use
whatever of the user or a person he is liable for. (sect. 185, art. 2N.B.W.}

018782 DESCRIPTION DUMONTAGE

1.
2.

10.
1.

12.

Séparerles différents éléments d'attelage. Entever le mastic de protection autour des points de fixation.

Enlever le pare-chocs et enlever les supports du pare-chocs. (Les supports du pare-chocs ne seront pas
remontés).

Enlever le tapis du coffre et la roue de secours.

Monter la traverse au niveau des trous “A” (les trous du support du pare-chocs) avec les boulons M8x30, des
rondelies de carrosserie etdesrondelles grower.

Monter la boule au niveau des trous “B" a I'aide des boulons M10x30, des rondelles plates, des rondelles grower
etdes écrous.

Percer les trous “C" par le fond du coffreau @ 11 mm.

Placer les goussets “1" dans le coffre au niveau des trous "B" et monter les boulons a téte bombee M10x30, des
rondelles grower etdes écrous. .

Monter au niveau des trous “D" les boulons M8x30, les rondelles de carrosserie, tes rondelles grower et les
écrous.

Remonter le pare-chocs. Utiliser au niveau des trous "E” les boulons existants etles écrous.

Accrocher I'échappementa la bride remplacée.

Monterla boule sur la plaque support avec les boulons M16x40, les rondelles grower et les écrous.
FixerI'attelage. Bloquer!'ensemble de la boulonnerie aux couples de serrage suivants:

M8-23Nm

M10 - 46 Nm

M16-195 Nm

Il estconseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.

Bosal décline toute responsabilité concernant des défauts éventuels de cet attelage qui seraient causés par une
mauvaise utilisation. Seul 'utilisateur estresponsable (art 185 lid 2 NBW).



018782 ANBAUANWEISUNG

1.

2.

3.

10.
1.

12.

Die Anhdngevorrichtung auspacken und die Befestigungsteile auf Volistandigkeit iiberpriifen. Im
Bereich der Befestigungspunkte den Unterbodenschutz entfemen.

Den StoRfanger entfernen und die StoRfzingerstiitzen entfernen. (Diese werden nicht mehr benétigt).
Die Kofferraummatte und das Reserverad aus dem Kofferraum entfernen.

Den Quertrager mit Schrauben M8x30, Karosseriescheiben und Federinge an die Locher "A”
(StoRfangerstitzeldcher) montieren,

Die Kugelstange mit Schrauben M10x30, Unteriegscheiben, Federringe und Muttern an die Lécher
“B"montieren.

Die Lécher “C” durch den Kofferraumboden auf @ 11 mm bohren.

DiePlatten “1” an die Lécher "B" im Kofferraum legen und die SchloRschrauben M10x30, Federringe
und Muttern montieren.

Die Schrauben M8x30, Karosseriescheiben, Federringe und Muttern an die Ldcher “D” montieren.
Den Stofifanger wieder montieren. Andie Lécher “E” die vorhandenen Schrauben und Muttern
benutzen.

Den Auspuffan den ersetzenden Bugel aufhdngen.

Die Kugel mit Schrauben M16x40, Federringe und Muttern an die Kopfplatte montieren.

Die Anhangevorrichtung ausrichten und alle Schrauben mit folgenden Drehmomenten anziehen:
M8-23Nm

M10-468 Nm

M16-195Nm

Nachca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

Fir einenMangetam Produkt, der durch den Fahrzeughalter oder eine andere Person aufgrund
unsachgemé&Rer Benutzung verursacht wurde, ibernimmt Bosal keine Haftung. (art. 1851id 2
N.B.W.).

018782 INSTRUCCIONES DE MONTAJE

1.

2.

SR

- a0~

12.

Sacar las piezas y el material de sujeccionincluidos del gancho de remolque. Si procede, retirar el
pegamento existente enlos puntos de sujeccién.

Retirar el parachoques y los soportes del parachoques (ya no se utilizan).

Retirar del maleterola alfombra del piso y la rueda de repuesto.

Montar la traviesa enlos orificios “A" (orificios del soporte del parachoques) con pernos M8x30, anillos de
carroceria y aros elasticos.

Montar la barra dela bola en los orificios “B” con pernos M10x30, arandelas, aros elsticos y tuercas.
Taladrar los orificios "C" a través del piso del maletero con un diametro de 11 mm.

Colocar fas cubrejuntas de montaje “1” dentro det maletero en los orificios “B" y montar los pernos roscados
M10x30, aros elasticos y tuercas.

Montar enlos orificios “D" los pernos M8x30, anillos de carroceria, aros elasticos y tuercas.

Montar de nuevo el parachoques utilizando enlos orificios "E” los pemos y tuercas existentes.
Suspender el tubode escapedelaabrazadera reemplazante.

- Montarlabola enla chapa de recubrimiento con pernos M16x40, aros elasticos y tuercas.
. Fijar elgancho deremolque. Atenerse aqui a los siguientes pares de apriete:

M8-23Nm

M10 - 46 Nm

M16-195 Nm

Cada 1000km de uso es necesario comprobar {as conexiones del perno (segun los pares de apriete dados).
Bosal no asume responsabilidad de ningun tipo por defectos en el producto causados por o debidos a un uso
imprudente, tanto por parte del usuario como de cualquier persona bajo suresponsabilidad (art. 185, parrafo
2N.B.W.(Cédigo Civil Holandés)).

018782 MONTAGEVEJLEDNING

1.

2.

o,

230®N

12

Fjernde dele og monteringsmateriater der sidder pa traekkrogen. Eventuelt kit pa fastgerelsespunkteme
fiemes.

Fjem kofangeren og kofangerstatterne (disse bortfalder).

Fjern gulvteeppetogreservehjuletfrabagagerummet.

Monter tvaervangen ved hullerne “A” (hullerne til kofangerstetterne) med boltene M8x 30, karrosseriskiver og
fiederskiver.

Monterkuglestangen ved hullerne “B” med boltene M10x30 inkl. planskiver, fiederskiver og metrikker.
Borhullerne "C” gennem bagagerumsgulvetmed 11 mm.

Laeg monteringsstykkerne "1"ibagagerummet ved hullerne “B" og monterlaseboltene M10x30, fiederskiver
og meatrikker.

Monterboltene M10x30 ved hullerne “D", inklusive karrosseriskiver, fiederskiver og metrikker.
Saetnukofangeren pa plads. Brug de eksisterende bolte og matrikker i hullerne “E".

Haengudstadningen opiden erstattende bejle.

. Monterkuglen pa titkoblingspladen med boltene M16x40, inklusive fiederskiver og matrikker.
. Fastger traekkrogen. Fslgende momenter skaliagttages:

M8-23Nm

M10-46 Nm

M16 -195 Nm

Deternedvendigt at efterspaende metrikken efter ca. 1000 km.

Bosal kan ikke geres ansvarlig for mangler ved produktet, der er opstaet som falge af skyld eller ukyndig
anvendalso af brugoron oller en person som han or ansvarlig for (§ 185, stk. 2 N.B.W. (hollandsk privatret)).



